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5" Fork & Stem Hardware
Before 10/2/99

Forks and Hardware

0/

5" Fork & Sleeve
After 10/1/99




Forks and Hardware

Quantity Per
Iltem
Number | Note | Part Number |Description Package | Assembly

1 40314X002 Ring, Retaining 1 1
2 10141X006 Washer, Wave (1/2 x 5/8 x 1/32") 1 1
3 40157X005 Washer, Nylon (1/2 x 3/4 x 1/16") 1 1
4 40117X008-NLA | NLA - Bearing, Radial 1 1
5 B |57768X020-NLA | NLA - Sleeve, Caster 1 1
5 1016682 Bearing, Sleeve Caster 1 1
6 40157X007 Washer, Steel (5/8 x 1-3/32 x 1/32") 1 1
7 40117X007 Bearing, Thrust Needle 1 1
8 40157X006-NLA | NLA - Washer (5/8 x 1-3/32 x 1/16") 1 1
A 1027095 Plug Button, Black (7/8") 1 1

9 01008X007-NLA | NLA - Bearing Assembly 1 1
10 1001843 Cap, Head Tube, Black 1 1
10 1131189 Package, Head Tube Cap 10 1
11 20225X000 Locknut (7/16-20) 1 1
12 40157X015-NLA | NLA - Washer, Nylon (9/16 x 1 x 5/8") 1 2
13 1002626-NLA | NLA - Bearing 1 1
14 04268X022-NLA | NLA - Bearing, Lower 1 1
15 D |01007X004-NLA | NLA - Fork and Stem 5" Caster 1 1
15 D 1086613-NLA | NLA - Fork and Stem (5" Caster) 1 1
15 E |04540X264-NLA | NLA - Fork and Stem (8 x 1" and 8 x 1-1/4" Casters) 1 1
15 F 04540X247 Fork and Stem Assembly, Chrome 1 1
16 C 1086614-NLA | Fork and Stem Assembly (5") 1 1
16 04540X265-NLA | NLA - Fork and Stem Assembly (8") 1 1

NOTE: A - Not Shown
B - Due to product improvement when replacing 57668X020 sleeve, a pair of no. 1086613 and no. 1016682 Caster sleeves

E

should be ordered.
C - Fork and Stem assembly NLA, see page titled "Front Casters and Hardware" item number 10 for replacement.
D - 5" Caster

-8 x1"and 8 x 1-1/4" Casters
F - 8 x 2" Caster




